I N I S P I P IS P S IS I LI IS PN IS PSP

SRI LANKA



No.1 : )\ HLDMNT—Hw B
THE GREATER KEGALLE WATER TREATMENT PLANT

BBk FR7KALIE DYFE]

- HEEAED © 12,720 m¥y/H - SUESE

- #¥87K A : 50,000 A ZIBERE : 108 m/H

- NRW  :30% WP EIbE 48 BRS

- S KERE - FFUKEmM
ZKJZEFH 0.2 USD/m? SRRl MRBERIL=Z"O A
P2 0.64 USD / m3 pHERAZEEH | JHAK

HER 1 1EER (RUK)



TREATMENT PROCESS

Alum/ Chlorine/
Lime I'_'IK I:l
— )| —s — — | DI | —
Raw Water . .
Gurugoda Oya Course Screen Pumps Cascade Aerator Flocculator Sedimentation
v o :
T | —
‘_ ________
Sludge drying bed Sludge Thickener Rapid sand filter
Chlorine
RIS
Service network Service Reservoir Clear water sump I




FEATURES

B awe weater

— e .

.

™

" Aprated water
—

Cascade aerator

- IRRURSZEL. SKZEIEIRET D,
- FBFEEZRDIENN
DO :3.2-7.0mg/L

Gas chlorine cylinders (900 kg)

IEEYEPS



WATER QUALITY DATA

Parameter e e (202 SLs 614:1983
Maximum Minimum Maximum Minimum
. pH - 7.2 6.8 7.1 6.7 6.5-9.0
Turbidity NTU 1000 4.5 1.2 0.2 2
mS/cm 103 49 106 52 0.75
Total hardness mg/L 22 8 25 8 250
Total alkalinity mg/L 18 7 20 10 200
. Iron  [EEORYE <0.1 <0.1 <0.1 <0.1 0.3
mg/L 20 6 20 5 100
mg/L <0.2 <0.2 <0.2 <0.2 200
| N-NO, LR <0.2 <0.2 <0.2 <0.2 10
| N-NO, [EORYE <0.01 <0.01 <0.01 <0.01 0.01
- Mn [ <0.01 <0.01 <0.01 <0.01 0.03

sFHl  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_001.pdf



No.2 : )\ HLDMT—HwSE
HIRIWADUNNA WATER TREATMENT PLANT

=N

- TtBEsAE : 8,400 m¥/H
- JER/K AL 140,000 A
- SEEKERE

KEEFH 0.2 USD/m3

I3 0.65 USD / m3

|~

|~

FRIKAULER DFFE]
- SRS

AIBRE : 149 m/8
e iElbm ;48 BERs

- FKEm

ER  BRERIILZZ"OA
pHEREERI : JHAIX
HERl 1 1ER (/)

- BEBIE

AN Tl | RO



TREATMENT PROCESS

Course Screen

§-/—

S

-

Raw Water
Pumps

Y

Service network

Service Reservoir

Alum/ Chlorine/
Lime

7)

Clear water sump I

=

Chlorine

t Rapid sand filter

@




FEATURES

Cascade aerator Gas chlorine cylinder on weighing gauge

- KNUORSZZSNE L. SRZER{EFRET D, 8RR
- B P EEERDIENN
DO :3.0-69mg/L




WATER QUALITY DATA

Parameter

Turbidity NTU

Total hardness mg/I

Total alkalinity mg/I

)

mg/I
mg/I
mg/I

C mS/cm

Maximum

7.6
380
143

84

80

26
<0.01

<0.001

=S

Minimum

6.5
1.6
56

20

20
12

<0.01
<0.001

Raw water (2014) Treated water (2014)

Maximum Minimum
6.6

0.8

58
18

14
12

<0.01
<0.001

Standard
SLS 614:1983

7.0-8.5
2
750

250

200
200
Nil
Nil

http://www.jwrc-net.or,jp/aswin/en/newtap/report/NewTap_002.pdf



No.5 : F+v > 5~
KANDY SOUTH WATER TREATMENT PLANT

BEANEHR 7R7KER DFFIE

- HtEE%EES] @ 35,000 m3/H . &R 3B

- fa7KAE 1 113,400 A (201348 ) 2IRE : 186m/H
- NRW  :26% (20134FEB5S) SEfEIfR 48RS

- iFIKEE m

wEHl  c ARER/ (R

pHERAZEHE : JHAMK

HER 18R (8)

- SEFRFRLIFE DIz . BIEZREE
- BEBIE

I C{E A



TREATMENT PROCESS

Alum / Lime

Mahaweli River
Cascade Aerator

Sludge Drying Beds

|—u—|r—u—u—

ml|

= SETBER
I W 1 \” |

Pulsator cla

-

'

rifiers

e

Sludge Thickener

Rapid sand filter

Chlorine

:

Ik

ﬁ

Clear water tank

Distribution network




FEATURES

Cascade aerator

Sludge collection pit

d-)e>59—

- BBEROHBICHNTD
T2 &b 24BF A D
-l A —=mE



WATER QUALITY DATA

Parameter

Treated water quality at
KSWTP

Colour FEEe 5 30
Turbidity FTU/NTU 2 8 0.58
6.5 9 6.70
i 750 3500 53
mg/L Caco; 200 400 12
| Hardness mg/L CaCO; 250 600 224
e T = - 006 002
I T T o - 001 0004
I TS molL - 070
o 200 1200 10
| sunphate mg/L 200 400 7.23
o - 20 024
| Fluoride | mg/L 05 15 0.096
I 03 10 002
T 003 05
| caldum mg/L 100 240 8.75
Total Coliforms at 35°C/100 mL CFU/100 mL 0 10 0

sFHll  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_005.pdf



No.10 : HEBM
GREATER KANDY WATER TREATMENT PLANT

= YN FRIKALEE OD4FER
- HEE%EESD : 72,000 m¥/H . EE 338
- fa7K A8 : 400,000 A (201548 ) WEERIPE 1 24850
- NRW 1 25% A4 ERE 0.5m
- IKBZEETHIREFH (20134) - FFKEm

AEHR|  : PAC

pHEREEHA] : S HAK
HERl 1ER (]UA)
— SEFAFEIFI DIz, FIEREE



TREATMENT PROCESS

PAC, Chlorine

v
l YA |
= ]
— ) — . e I
Mahaweli River Screening Grit Chamber Distribution Chamber Coagulation and Flocculation
* 1
e Sludge _____| !
Chlorine v
= |
[ Distribution network ] +— +— a——""=
Clear water tank sand filter Sedimentation Tank

Sludge Drying Beds




FEATURES

- MWL 532.00
LWL 528,00

Diagram Of Transmission System

00
S8mel

HWL. 583.00 YATWANALA (FLEVATED)
LWL, 579.00 H (3.9 /min. 120m.)

HHL. §22.25
LWL, 516,00

_I-B-l
£ L-l (ELEVATED)
'E — KAHAWATTA (E,';,!EVATED)
}i\ KONDACENIYA o0 58 m :gg &? £ (4 m/min. 68m)
W $3100 e
WEGIRIYA . k
€< (LEATED) Akrana Water Supply
HAL. 528,00 i : Scheme
e ASGIRIVA
MWL, 567.00
o T _ | UPANOS LWL 562,00
{(KMC DISTRIBUTION)

INIAKE
26 Mm’/rein, 4m
GOHAGODA

YATTHALAGALA
HWL 512,00
LAL. 510.00 B conscons
oo ) HWL 52400
LWL 52240

am,,) 150m*

HWL. 531.20
LWL 527.20

Diagram of transmission system

Solid PAC (50 kg bags)




CHALLENGES

cHBREA—2BSIIEERE X —BICEEEERD,. FI(260EIU EE
HHEEEZEBELTULD,

TDI=sH. BRI EFREITDIEH. Tr77L—>3>1="w NI ET
@50




WATER QUALITY DATA (2013)
B ey

Pt-Co 02.2
Turbidity NTU 18.4 0.3 <2
| pH 7.0 6.9 6.5-9.0
ps/cm 818 88.2 <750
Total alkalinity CaCO; -mg/I 259 21.3 < 200
mg/! 0.8 4.2 < 10
Total Hardness CaCO; -mg/I 25.2 24 < 250
mg/! 0.4 0.1 <03
Total Coliform 9432.2 0 <3
7302 0 0

sFHll  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_010.pdf



No.12 : FREBM
KELANI RIGHT BANK WATER TREATMENT PLANT

RN TR IKALEE DFFIEL
- B5%EES] : 360,000 m3/H - SUESiE
. 87K A : 1.000,000A kfElbE 48k

A1 EHLE 0.9m
- JFKEm

i3-S 1| I i Y AN

pHIAZEH : JHAIK

BHEHRl 18Xk (M)

- SEIERAHIDIS. AEREE
- FEBE

1T HCfER



TREATMENT PROCESS

§-/-F —ﬁ-ﬁ“i{»/f:?

Sludge decanter Sludge thickener

Kelani River  Screening Mixing chamber Flocculator and Lamella clarifier Sand filter

Clear water tank

l

[ Distribution network J




CHALLENGES

AR, T —CILRER. HREETHCLD, BANEHTHR
ENTNBIEH, FKEDKRMES ST,

X AUS>HTIE KEEZAEIEHE U T [0il and grease : 0.2mg/LLATF ] A
ESHSNTND,

- B (S IBOREN LRI D,



WATER QUALITY DATA

T T T
mg/L 0.05 0.2
mg/L 0.008 0.1
gL CacO, 2 250

sF4l  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_012.pdf



No.19 @ =/ UM
WELLAWAYA WATER TREATMENT PLANT

=Y N =E 7R IK QLB D4FEN
- ftBE%EES ] : 12,000 m3/H - SIRSBE
- FEIKAFER ;11,673 1 porsames WEEREPE  60~7285R5

XEZZE(JKENBHFRTZH., R EFAE
A1 IEMLE 1.75m
- FKEm
AR REE/ (O R
pHIRAZEH : JHAIK
HEEl 18R (/M)



TREATMENT PROCESS

Alikote Stream

Krindy Oya

Distribution
Zone-1

N o

Distribution
Zone -2

f—

l — = [~
S

Storage Tank

Flacculator

/

Clear Water Tank

Clarifier

Rapid Sand Filter

Sludee Drying
Bed




FEATURES

Chemical adding point Gas chlorine adding system




WATER QUALITY DATA (2015)

SLS 614:Part 1&2

Parameter Treated water

Maximum desirable level Minimum permissible level

Turbidity FTU/NTU 2 8 1.8
| epH ] 6.5 9 8.21
uS/cm 750 3500 384
Alkalinity mg/L CaCO;, 200 400 218
| Ammonium | mg/L - 0.06 0.01
| Nitrite | mg/L - 0.01 0.01
| Nitrate | mg/L - 0.004
Chloride mg/L 200 1200 243
| sulphate | ma/L 200 400 2
mg/L - 20 1.01
| Fluoride | mg/L 0.5 15 0.61
mg/L 03 1.0 0.18
mg/L 0.03 0.5 0.03
| calcium | mg/L 100 240 65
Total Coliforms at 35°C/100 mL CFU/100 mL 0 10 0

FfH  http://www,jwrc-net.or.jp/aswin/en/newtap/report/NewTap_019.pdf



No.5 : F+v > 5~
KANDY SOUTH WATER TREATMENT PLANT

BEANEHR 7R7KER DFFIE

- HtEE%EES] @ 35,000 m3/H . &R 3B

- fa7KAE 1 113,400 A (201348 ) 2IRE : 186m/H
- NRW  :26% (20134FEB5S) SEfEIfR 48RS

- iFIKEE m

wEHl  c ARER/ (R

pHERAZEHE : JHAMK

HER 18R (8)

- SEFRFRLIFE DIz . BIEZREE
- BEBIE

I C{E A



TREATMENT PROCESS

Alum / Lime

Mahaweli River
Cascade Aerator

Sludge Drying Beds

|—u—|r—u—u—

ml|

= SETBER
I W 1 \” |

Pulsator cla

-

'

rifiers

e

Sludge Thickener

Rapid sand filter

Chlorine

:

Ik

ﬁ

Clear water tank

Distribution network




FEATURES

Cascade aerator

Sludge collection pit

d-)e>59—

- BBEROHBICHNTD
T2 &b 24BF A D
-l A —=mE



oL S Part 222 Treated water quality at
Maximum desirable level Minimum permissible level KSWTP

Parameter

Colour Pt-Co 5 30
Turbidity FTU/NTU 2 8 0.58
| pH | 6.5 9 6.70
ps/cm 750 3500 53
mg/L CaCO, 200 400 21.2
| Hardness = | mg/L CaCO; 250 600 224
| Ammonium | mg/L - 0.06 0.02
| Nitrite | mg/L : 0.01 0.004
| Nitate | mg/L - 0.70
mg/L 200 1200 10
| Sunphate | mg/L 200 400 e
mg/L : 20 0.24
| Fluoride | mg/L 0.5 15 0.096
mg/L 03 10 0.02
mg/L 0.03 0.5
| Caldum | mg/L 100 240 8.75
Total Coliforms at 35°C/100 mL CFU/100 mL 0 10 0

=FH  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_005.pdf



No.10 : HEBM
GREATER KANDY WATER TREATMENT PLANT

= YN FRIKALEE OD4FER
- HEE%EESD : 72,000 m¥/H . EE 338
- fa7K A8 : 400,000 A (201548 ) WEERIPE 1 24850
- NRW 1 25% A4 ERE 0.5m
- IKBZEETHIREFH (20134) - FFKEm

AEHR|  : PAC

pHEREEHA] : S HAK
HERl 1ER (]UA)
— SEFAFEIFI DIz, FIEREE



TREATMENT PROCESS

PAC, Chlorine

v
l YA |
= ]
— ) — . e I
Mahaweli River Screening Grit Chamber Distribution Chamber Coagulation and Flocculation
* 1
e Sludge _____| !
Chlorine v
= |
[ Distribution network ] +— +— a——""=
Clear water tank sand filter Sedimentation Tank

Sludge Drying Beds




FEATURES

- MWL 532.00
LWL 528,00

Diagram Of Transmission System

00
S8mel

HWL. 583.00 YATWANALA (FLEVATED)
LWL, 579.00 H (3.9 /min. 120m.)

HHL. §22.25
LWL, 516,00

_I-B-l
£ L-l (ELEVATED)
'E — KAHAWATTA (E,';,!EVATED)
}i\ KONDACENIYA o0 58 m :gg &? £ (4 m/min. 68m)
W $3100 e
WEGIRIYA . k
€< (LEATED) Akrana Water Supply
HAL. 528,00 i : Scheme
e ASGIRIVA
MWL, 567.00
o T _ | UPANOS LWL 562,00
{(KMC DISTRIBUTION)

INIAKE
26 Mm’/rein, 4m
GOHAGODA

YATTHALAGALA
HWL 512,00
LAL. 510.00 B conscons
oo ) HWL 52400
LWL 52240

am,,) 150m*

HWL. 531.20
LWL 527.20

Diagram of transmission system

Solid PAC (50 kg bags)




CHALLENGES

cHBREA—2BSIIEERE X —BICEEEERD,. FI(260EIU EE
HHEEEZEBELTULD,

TDI=sH. BRI EFREITDIEH. Tr77L—>3>1="w NI ET
@50




WATER QUALITY DATA (2013)
R e

pt-Co 022 .
Turbidity NTU 184 0.3 <2
. PH 7.0 6.9 6.5-9.0
ps/cm 818 88.2 <750
Total alkalinity CaCO; -mg/! 25.9 21.3 < 200
mg/ 08 42 <10
Total Hardness CaCO; -mg/! 25.2 24 < 250
mg/ 04 0.1 <03
Total Coliform 9432.2 0 <3
7302 0 0

sFHll  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_010.pdf



No.12 : FREBM
KELANI RIGHT BANK WATER TREATMENT PLANT

RN TR IKALEE DFFIEL
- B5%EES] : 360,000 m3/H - SUESiE
. 87K A : 1.000,000A kfElbE 48k

A1 EHLE 0.9m
- JFKEm

i3-S 1| I i Y AN

pHIAZEH : JHAIK

BHEHRl 18Xk (M)

- SEIERAHIDIS. AEREE
- FEBE

1T HCfER



TREATMENT PROCESS

§-/-F —ﬁ-ﬁ“i{»/f:?

Sludge decanter Sludge thickener

Kelani River  Screening Mixing chamber Flocculator and Lamella clarifier Sand filter

Clear water tank

l

[ Distribution network J




CHALLENGES

AR, T —CILRER. HREETHCLD, BANEHTHR
ENTNBIEH, FKEDKRMES ST,

X AUS>HTIE KEEZAEIEHE U T [0il and grease : 0.2mg/LLATF ] A
ESHSNTND,

- B (S IBOREN LRI D,



WATER QUALITY DATA

T T T
mg/L 0.05 0.2
mg/L 0.008 0.1
gL CacO, 2 250

sF4l  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_012.pdf



No.19 @ =/ UM
WELLAWAYA WATER TREATMENT PLANT

=Y N =E 7R IK QLB D4FEN
- ftBE%EES ] : 12,000 m3/H - SIRSBE
- FEIKAFER ;11,673 1 porsames WEEREPE  60~7285R5

XEZZE(JKENBHFRTZH., R EFAE
A1 IEMLE 1.75m
- FKEm
AR REE/ (O R
pHIRAZEH : JHAIK
HEEl 18R (/M)



TREATMENT PROCESS

Alikote Stream

Krindy Oya

Distribution
Zone-1

N o

Distribution
Zone -2

f—

l — = [~
S

Storage Tank

Flacculator

/

Clear Water Tank

Clarifier

Rapid Sand Filter

Sludee Drying
Bed




FEATURES

Chemical adding point Gas chlorine adding system




WATER QUALITY DATA (2015)

SLS 614:Part 1&2

Parameter Treated water

Maximum desirable level Minimum permissible level

Pt-Co

Turbidity FTU/NTU 2 8 1.8
e 6.5 9 8.21
pS/cm 750 3500 384
| Ammonium | ma/L - 0.06 0.01
| Nitite | mg/L - 0.01 0.01
| Nitrate | mg/L - 0.004
| Chloride | mg/L 200 1200 243
| Sulphate | mg/L 200 400 2
mg/L - 20 1.01
| Fluoride | mg/L 0.5 15 0.61
mg/L 03 1.0 0.18
mg/L 0.03 0.5 0.03
mg/L 100 240 65

Total Coliforms at 35°C/100 mL CFU/100 mL 0 10 0
Escherichia Coli at 44°C/100 mL CFU/100 mL 0 0 0

=it http://www.jwrc-net.or.jp/aswin/en/newtap/report/NewTap_019.pdf



